Model No: AF502

Vol
A

555555

0o —BOVTI0D

N MmO~ o O O

Page 1/4



m Model No: AF502
rrlill Rl Gt

Parts List

ID Part No Name Qty Notes

1 922127-5 HEX. SOCKET HEAD BOLT M4X16 4

2 151374-3 TOP CAP COMPLETE 1

3 421429-1 CUSHION V 1

4 315448-6 SEPARATER 1

5 213007-9 O RING 8 1

6 231326-1 COMPRESSION SPRING 6 3

7 213466-7 O RING 35 1

8 315447-8 HEAD VALVE 1

9 213466-7 O RING 35 1

10 213413-8 O RING 28 1

11  421551-4 CUSHION "P" 1

12 213370-0 O RING 22 1

13  150614-6 DRIVER COMPLETE 1

14  415870-8 COLLAR 1

15 ** rrk ***  Click for Technical Bulletin 63656
16 343913-5 BACKUP RING 1

17  331440-4 CYLINDER 1

18  213461-7 O RING 32 1

19 ok ok ***  Click for Technical Bulletin 62687
20  232139-3 LEAF SPRING 1

21 151593-1 SLIDE DOOR COMPLETE 1

22  252140-2 HEX. LOCK NUT M3X5.5 1

23 267145-9 FLAT WASHER 3 1

24  233117-6 COMPRESSION SPRING 6 1

25  256698-3 PIN 4 1

26 262054-7 URETHANE RING 3 1

27  311953-1 LEVER 1

28  344152-0 NAIL GUIDE 6

29  344235-6 NAIL STOPPER 1

30 262054-7 URETHANE RING 3 1

31 233114-2 COMPRESSION SPRING 4 1

32 233114-2 COMPRESSION SPRING 4 1

33  256697-5 PIN 4 1

34  344154-6 PUSHER 1

35 R rkk ***  Click for Technical Bulletin 65267
36 rkk ***  Click for Technical Bulletin 65267
37  266079-3 HEX. SOCKET HEAD BOLT M4X14 1

38 ok ***  Click for Technical Bulletin 65267
39 922212-4 HEX. SOCKET HEAD BOLT M5X12 1

40 922102-1 HEX. SOCKET HEAD BOLT M4X6 2

41  344149-9 JOINT

42 ok ok ***  Click for Technical Bulletin 73256
43  322774-6 PUSHER GUIDE 1

44  265422-3 HEX. SOCKET HEAD BOLT M4X16 2

45  259009-1 PUSH NUT 3 1

46  150551-4 CONTACT ARM COMPLETE 1

Page 2/4


https://ecommerce.makita.com.au/online/LINKS/technical/PDF/63656-WW-1.pdf
https://ecommerce.makita.com.au/online/LINKS/technical/PDF/62687-WW-1.pdf
https://ecommerce.makita.com.au/online/LINKS/technical/PDF/65267-WW-1.pdf
https://ecommerce.makita.com.au/online/LINKS/technical/PDF/65267-WW-1.pdf
https://ecommerce.makita.com.au/online/LINKS/technical/PDF/65267-WW-1.pdf
https://ecommerce.makita.com.au/online/LINKS/technical/PDF/73256-WW-1.pdf

'71!!’J!!5{a

Model No: AF502

ID Part No Name Qty Notes

47 344301-9 DRIVER GUIDE 1

48 922107-1 HEX. SOCKET HEAD BOLT M4X8 2

49  310029-1 SET PLATE 1

50 257666-9 SLEEVE 5 2

51  344153-8 SUPPORTER 1

52  922242-5 HEX. SOCKET HEAD BOLT M5X25 2

53  258023-4 SPRING PIN 2.5-14 1

54  258010-3 SPRING PIN 2.5-25 1

55  233120-7 COMPRESSION SPRING 8 1

56  311951-5 ADJUSTER 1

57  311952-3 STOPPER 1

58 233118-4 COMPRESSION SPRING 4 1

59  165098-5 LINK 1

60 256696-7 PIN 4 1

61  233119-2 COMPRESSION SPRING 7 1

62  233114-2 COMPRESSION SPRING 4 1

63 344150-4 FRONT SEAL 1

64 261100-3 RUBBER WASHER 1

65  F* i ***  Click for Technical Bulletin 91106
66  *** b ***  Click for Technical Bulletin 91106
67  258010-3 SPRING PIN 2.5-25 1

68  258020-0 SPRING PIN 2.5-22 2

69 857965-5 NAME PLATE AF502 1

70  442113-5 TOP CAP GASKET 1

71  231309-1 COMPRESSION SPRING 5 2

72  941001-8 FLAT WASHER 3 2

73 rkk ***  Click for Technical Bulletin 91106
74  213026-5 ORING 7 1

75 3314129 JOINT PIPE 1

76  213026-5 ORING 7 1

77 4421119 INLET CAP GASKET 1

78  413057-6 INLET FILTER 1

79  261094-2 RUBBER WASHER 8 1

80 316390-4 INLET CAP 1

81 ok ok ***  Click for Technical Bulletin 62220
82  213223-3 O RING 16 1

83 414999-7 EXHAUST COVER 1

84  ** ok ***  Click for Technical Bulletin 61025
85  243062-7 AIR PLUG 20PM 1

86  922242-5 HEX. SOCKET HEAD BOLT M5X25 2

87  *x* *xx ***  Click for Technical Bulletin 89333A
88  941102-2 FLAT WASHER 5 1

89 266100-8 HEX. SOCKET HEAD BOLT M5X30 1

90 415593-8 TRIGGER 1

91  344148-1 IDLER 1

92  415594-6 TRIGGER VALVE CASE 1

93  213218-6 O RING 16 1

94  213034-6 O RING 3 1

95 213034-6 O RING 3 1

Page 3/4


https://ecommerce.makita.com.au/online/LINKS/technical/PDF/91106-WW-1.pdf
https://ecommerce.makita.com.au/online/LINKS/technical/PDF/91106-WW-1.pdf
https://ecommerce.makita.com.au/online/LINKS/technical/PDF/91106-WW-1.pdf
https://ecommerce.makita.com.au/online/LINKS/technical/PDF/62220-WW-1.pdf
https://ecommerce.makita.com.au/online/LINKS/technical/PDF/61025-WW-1.pdf
https://ecommerce.makita.com.au/online/LINKS/technical/PDF/89333A-WW-1.pdf

'7,!;’}!!5;5

Model No: AF502

ID Part No Name Qty Notes

96 322773-8 TRIGGER VALVE STEM 1

97  213028-1 O RING 2 1

98  233121-5 COMPRESSION SPRING 4 1

99  213030-4 O RING 8 1

100 322775-4 PILOT VALVE 1

101 *** prx ***  Click for Technical Bulletin 55766
1001 181434-7 OIL SUPPLY 30CC 1

1002 783201-2 HEX. WRENCH 3 1

1003 421444-5 NOSE ADAPTER 1

1004 *** rrk ***  Click for Technical Bulletin 87293
1005 *** rkk ***  Click for Technical Bulletin 81450
2001 192539-8 FIRST AID KIT 1

Page 4/4


https://ecommerce.makita.com.au/online/LINKS/technical/PDF/55766-WW-1.pdf
https://ecommerce.makita.com.au/online/LINKS/technical/PDF/87293-WW-1.pdf
https://ecommerce.makita.com.au/online/LINKS/technical/PDF/81450-WW-1.pdf

